
Ra
w

 w
at

er
w

it
hd

ra
w

al
Fl

oc
cu

la
ti

on
/ 

co
ag

ul
at

io
n

Sa
nd

 fi
lt

er
Ac

ti
va

te
d 

ch
ar

co
al

 f
ilt

ra
ti

on
Pr

es
su

re
 fi

lt
er

M
em

br
an

e 
fil

tr
at

io
n

N
eu

tr
al

iz
at

io
n

D
is

in
fe

ct
io

n
En

d 
tr

ea
tm

en
t /

 e
ff

lu
en

t
St

or
ag

e
D

is
tr

ib
ut

io
n

So
ft

en
in

g
Pu

m
p 

he
al

th
Se

w
er

 /
 s

to
rm

w
at

er
ba

si
n

Pu
m

pi
ng

st
at

io
n

/
lif

t
st

at
io

n
In

flu
en

t
Ba

r 
sc

re
en

Sa
nd

 /
 g

re
as

e
tr

ap
Pr

im
ar

y 
&

 s
ec

on
da

ry
cl

ar
ifi

ca
ti

on
Sl

ud
ge

ac
ti

va
ti

on
/ 

ae
ra

ti
on

ba
si

n
PO

4 
co

ag
ul

an
t

do
si

ng
Re

tu
rn

 s
lu

dg
e

D
is

in
[...]
• Turbidity Analyzer - TB820D / FLXA402T
• Free Available Chlorine Analyzer - FC800D / FLXA402T
• Conductivity Analyzers & Sensors  
• Magnetic Flowmeters
• Pressure Transmitters
• pH/ORP Analyzers & Sensors 
• Dissolved Oxygen Analyzers & Sensors 

WATER DISTRIBUTION
 Chlorination/Fluoridation Injection
• Magnetic Flowmeters 
• Free Available Chlorine Analyzer - FC800D / FLXA402T
• Temperature Transmitters
• pH/ORP Analyzers & Sensors 

 Finished Water Quality Control
• Turbidity Analyzer - TB820D / FLXA402T
• Free Available Chlorine Analyzer - FC800D / FLXA402T
• pH/ORP Analyzers & Sensors 
• Temperature Transmitters
• Magnetic Flowmeter

 Water Storage Towers
• Level Transmitters
• Pressure Transmitters 
• Temperature Transmitters
• Magnetic Flowmeter

Pump Monitoring & Predictive Maintenance
• Vibration Sensors – Sushi Sensor XS770A
• Data Logging & AI Anomaly Detection – GA10

 Clean Water Distribution Network
• Pressure Transmitters 
• Magnetic Flowmeters
• Temperature Transmitters
• pH/ORP Analyzers & Sensors 
• Free Available Chlorine Analyzer - FC800D / FLXA402T
• Conductivity Analyzers & Sensors 

Sand basin / 
Screening

Receiving well Flocculation basin

Drainage
basin

Sludge 
basin

Sludge 
thickening tank

Dewatering 
equipment

Return water

Sludge removal control 

Chemical injection equipment

Chlorination Coagulant Flocculant

Clean water 
reservoir 

WATER INTAKE

Raw water

WATER TREATMENT

Wastewater Treatment Equipment

WATER DISTRIBUTION

Feed water
pump

Clean Water 
Distribution

Lab

Clarifier

Chlorination Fluoridation

Water storage 
tower

DATA, CONTROL & REPORTING

Control room

Remote users & 
monitoring

AI & machine
learning

Cloud

Data 
storage

Engineering

Reporting & 
regulations

Secure 
Instrumentation 

Data Transfer

Filtration

DIGITAL TRANSFORMATION
WATER SOLUTIONS
 Operation
• Digital twin for predictive suitable operation
• Smart industry readiness index (S.I.R.I.)
• Cost estimator
• Procedural automation & remote monitoring
• Water leakage management for water distribution
• Leak detection system for pipelines
• Energy-saving modeling system for aeration tanks
• Wireless surveys

 Maintenance
• Plant asset management, repair, & calibration
• Augmented reality (AR) for safe and efficient site work
• Computerized maintenance management system 
• Digital control of work software (RAP4)

 Cybersecurity
• Security assessment, networking & audits
• Security information service
• Antivirus and OS patch improvements
• Malware inactivation service
• Dashboard & KPI development (AOG)
• Virus check service
• Cloud operations, backup and recovery

 Disaster Prevention
• Water-gate control
• Sound & odor monitoring
• Dam and flood level monitoring



Wastewater Treatment Solutions

03     Water & Wastewater Solutions Water & Wastewater Solutions      04

Blowers

Raw sludge

Primarily clarifier

Waste sludge 

Centrifugal thickener Sludge storage Anaerobic digester Sludge storage

Biogas holder

Cake storage pot

Combined Heat and Power (CHP), 
heating, flare

Biogas upgrade
to RNG

Return sludge pump Waste sludge pump

Secondary clarifier Chlorine mixing basin

Manhole Filtering

Wastewater

r
Wastewater

Relay pump
station

Screening

Grit and 
grease trap

Water
Discharge

Reclaimed
Water

To Land Application or 
Incineration Facility

RNG to Gas
Distribution

Facility

SEWER AND PUMP STATIONS
 Influent Wastewater
• Magnetic Flowmeter
• pH/ORP Analyzers & Sensors 
• Temperature Transmitters
• Conductivity Analyzers & Sensors 

Pump Monitoring & Predictive Maintenance
• Vibration Sensors – Sushi Sensor XS770A
• Data Logging & AI Anomaly Detection – GA10

SEWER AND PUMP STATIONS WASTEWATER TREATMENT

WASTEWATER TREATMENT
 Aeration Tank
• pH/ORP Analyzers & Sensors 
• Conductivity Analyzers & Sensors 
• Dissolved Oxygen Analyzers & Sensors 
• Temperature Transmitters

 Flocculant Monitoring
• pH/ORP Analyzers & Sensors 

SLUDGE TREATMENT

SLUDGE TREATMENT
 Sludge Feed Control
• Pressure Transmitters 
• Magnetic Flowmeters

 Sludge Feed, Storage, & Removal Control
• Level Transmitters
• Pressure Transmitters
• Magnetic Flowmeters 

 Flocculant Monitoring
• pH/ORP Analyzers & Sensors 

Aeration tank

WASTEWATER TREATMENT (continued…)
 Aeration Tank
• pH/ORP Analyzers & Sensors 
• Conductivity Analyzers & Sensors 
• Dissolved Oxygen Analyzers & Sensors 
• Temperature Transmitters

Blower, Pump Monitoring & Predictive Maint.
• Vibration Sensors – Sushi Sensor XS770A
• Data Logging & AI Anomaly Detection – GA10

 Coagulant Monitoring
• pH/ORP Analyzers & Sensors 

 Effluent Water Monitoring
• pH/ORP Analyzers & Sensors 
• Conductivity Analyzers & Sensors 
• Dissolved Oxygen Analyzers & Sensors 
• Turbidity Analyzer - TB820D / FLXA402T
• Magnetic Flowmeters

SLUDGE TREATMENT
 Flocculant & Dewatering Monitoring
• pH/ORP Analyzers & Sensors 

 Anaerobic Digester Tank Heating Control
• Pressure Transmitters
• Temperature Transmitters
• Dissolved Oxygen Analyzers & Sensors 
• pH/ORP Analyzers & Sensors 

 Sludge Feed, Storage, & Removal Control
• Level Transmitters
• Pressure Transmitters
• Magnetic Flowmeters

 Dewatered Cake Monitoring
• Magnetic Flowmeters
• Level Transmitters

Flocculant Dewatering

Coagulant

Sludge drainage

De-chlorination

Biogas 
(Methane)

EFFLUENT WATER

GAS/ENERGY RECLAMATION
 Biogas Measurement & Storage
• Process Gas Chromatograph – GC8000
• Pressure Transmitters
• Vortex Flowmeter



Wastewater Treatment Solutions

03     Water & Wastewater Solutions Water & Wastewater Solutions      04

Blowers

Raw sludge

Primarily clarifier

Waste sludge 

Centrifugal thickener Sludge storage Anaerobic digester Sludge storage

Biogas holder

Cake storage pot

Combined Heat and Power (CHP), 
heating, flare

Biogas upgrade
to RNG

Return sludge pump Waste sludge pump

Secondary clarifier Chlorine mixing basin

Manhole Filtering

Wastewater

r
Wastewater

Relay pump
station

Screening

Grit and 
grease trap

Water
Discharge

Reclaimed
Water

To Land Application or 
Incineration Facility

RNG to Gas
Distribution

Facility

SEWER AND PUMP STATIONS
 Influent Wastewater
• Magnetic Flowmeter
• pH/ORP Analyzers & Sensors 
• Temperature Transmitters
• Conductivity Analyzers & Sensors 

Pump Monitoring & Predictive Maintenance
• Vibration Sensors – Sushi Sensor XS770A
• Data Logging & AI Anomaly Detection – GA10

SEWER AND PUMP STATIONS WASTEWATER TREATMENT

WASTEWATER TREATMENT
 Aeration Tank
• pH/ORP Analyzers & Sensors 
• Conductivity Analyzers & Sensors 
• Dissolved Oxygen Analyzers & Sensors 
• Temperature Transmitters

 Flocculant Monitoring
• pH/ORP Analyzers & Sensors 

SLUDGE TREATMENT

SLUDGE TREATMENT
 Sludge Feed Control
• Pressure Transmitters 
• Magnetic Flowmeters

 Sludge Feed, Storage, & Removal Control
• Level Transmitters
• Pressure Transmitters
• Magnetic Flowmeters 

 Flocculant Monitoring
• pH/ORP Analyzers & Sensors 

Aeration tank

WASTEWATER TREATMENT (continued…)
 Aeration Tank
• pH/ORP Analyzers & Sensors 
• Conductivity Analyzers & Sensors 
• Dissolved Oxygen Analyzers & Sensors 
• Temperature Transmitters

Blower, Pump Monitoring & Predictive Maint.
• Vibration Sensors – Sushi Sensor XS770A
• Data Logging & AI Anomaly Detection – GA10

 Coagulant Monitoring
• pH/ORP Analyzers & Sensors 

 Effluent Water Monitoring
• pH/ORP Analyzers & Sensors 
• Conductivity Analyzers & Sensors 
• Dissolved Oxygen Analyzers & Sensors 
• Turbidity Analyzer - TB820D / FLXA402T
• Magnetic Flowmeters

SLUDGE TREATMENT
 Flocculant & Dewatering Monitoring
• pH/ORP Analyzers & Sensors 

 Anaerobic Digester Tank Heating Control
• Pressure Transmitters
• Temperature Transmitters
• Dissolved Oxygen Analyzers & Sensors 
• pH/ORP Analyzers & Sensors 

 Sludge Feed, Storage, & Removal Control
• Level Transmitters
• Pressure Transmitters
• Magnetic Flowmeters

 Dewatered Cake Monitoring
• Magnetic Flowmeters
• Level Transmitters

Flocculant Dewatering

Coagulant

Sludge drainage

De-chlorination

Biogas 
(Methane)

EFFLUENT WATER

GAS/ENERGY RECLAMATION
 Biogas Measurement & Storage
• Process Gas Chromatograph – GC8000
• Pressure Transmitters
• Vortex Flowmeter



SEA WATER REVERSE OSMOSIS
 Intake Basin
• pH/ORP Analyzers & Sensors 
• Conductivity Analyzers & Sensors 
• Temperature Transmitters
• Magnetic Flowmeters
• Pressure Transmitters

 Coagulation/Flocculation Basin
• pH/ORP Analyzers & Sensors 
• Temperature Transmitters
• Magnetic Flowmeters
• Turbidity Analyzer - TB820D / FLXA402T

 Dual Media Filters
• Conductivity Analyzers & Sensors 
• Turbidity Analyzer - TB820D / FLXA402T
• Pressure Transmitters

 Chlorination Injection
• Turbidity Analyzer - TB820D / FLXA402T
• Pressure Transmitters
• Free Available Chlorine Analyzer - FC800D / FLXA402T
• Magnetic Flowmeters

 Cartridge Filters
• Conductivity Analyzers & Sensors 
• Turbidity Analyzer - TB820D / FLXA402T
• Pressure Transmitters
• Magnetic Flowmeters
• Free Available Chlorine Analyzer - FC800D / FLXA402T

Desalination

03     Water & Wastewater Solutions Water & Wastewater Solutions      04

SEA WATER REVERSE OSMOSIS (SWRO) DESALINATION

Sea Water
Intake Transfer

pump

First stage
racks

Clean Water 
Distribution RO Reject

Water

Intake
basin

Coagulation & 
flocculation basin

Coagulant

Dual media
filters

Cartridge 
filters

Flocculant Chlorination

Buffer 
tank

Second stage 
racks

Recovery 
turbine

High 
pressure

pump

Transfer
pump

DecarbonaterStorage tank

Chemical
Injection

Transfer
pump

 High Pressure Pump
• Pressure Transmitters
• Vibration Sensors – Sushi Sensor XS770A
• Magnetic Flowmeters

 First & Second Stage Racks (Membrane Filter)
• Turbidity Analyzer - TB820D / FLXA402T
• Pressure Transmitters
• Magnetic Flowmeters
• Conductivity Analyzers & Sensors 
• Free Available Chlorine Analyzer - FC800D / FLXA402T

 Recovery Turbine
• Vibration Sensors – Sushi Sensor XS770A
• Magnetic Flowmeters

 Buffer and Storage Tanks
• Level Transmitters
• pH/ORP Analyzers & Sensors 
• Conductivity Analyzers & Sensors 
• Free Available Chlorine Analyzer - FC800D / FLXA402T
• Temperature Transmitters

 Chemical Dosing
• pH/ORP Analyzers & Sensors 
• Conductivity Analyzers & Sensors 
• Coriolis Flowmeters
• Free Available Chlorine Analyzer - FC800D / FLXA402T

Pump Monitoring & Predictive Maintenance
• Vibration Sensors – Sushi Sensor XS770A
• Data Logging & AI Anomaly Detection – GA10

Success Story

SCADA 
SYSTEMS

FAST/TOOLS, CI Server
Collaborative Information (CI) Server enables
digital transformation across multiple
facilities by unifying data with disparate
formats and protocols into valuable,
actionable information.
High performance, high capacity, and broad

scalability
Open architecture and platform

independence – on-premise or in the Cloud
 Simplified deployment and version

management to minimize TCO
 Advanced HMI and mobile device support

HYBRID 
PLC/RTU

STARDOM
STARDOM is a high-performance, 
autonomous controller that is compatible 
with a wide range of SCADA systems. 
 For applications that demand high 

availability, redundant CPUs and 
networks are options. 
 IEC 61131-3 programmable
 Provides integral alarm management, 

thin-client HMI, historian, and special 
applications such as gas flow computing

A new municipal water treatment plant was designed to produce 300 L/s (25,920 m3/day) of clean water. Soon after the plant started 
operation its production capacity was steadily increased.  

The customer selected Yokogawa’s process automation system as a one-stop solution which includes the SCADA (Supervisory Control and 
Data Acquisition) system, STARDOM network-based control system, and various field instruments. To meet urgent water demands, 
Yokogawa was asked to deliver a solution within just three months. This included the entire project from product supply to 
engineering, installation, and commissioning. 

The client was familiar with conventional panel operation in their existing water treatment facilities. However, for the new plant, they 
decided to employ the latest reliable control systems to increase the availability and quality of operation, facilitate maintenance, and future 
expansion. Learning the new technologies was a major challenge, but the plant has been supplying safe and clean water to the southwest 
part of the municipality.

QUICK SCALING WATER SOLUTIONS WITH YOKOGAWA’S SCADA

CONTROL HARDWARE & SOFTWARE

Turbidity: TB820D
Chlorine:  FC800D
pH: FLXA402+FU20
Flow: AXW
Pressure: EJA530A



SEA WATER REVERSE OSMOSIS
 Intake Basin
• pH/ORP Analyzers & Sensors 
• Conductivity Analyzers & Sensors 
• Temperature Transmitters
• Magnetic Flowmeters
• Pressure Transmitters

 Coagulation/Flocculation Basin
• pH/ORP Analyzers & Sensors 
• Temperature Transmitters
• Magnetic Flowmeters
• Turbidity Analyzer - TB820D / FLXA402T

 Dual Media Filters
• Conductivity Analyzers & Sensors 
• Turbidity Analyzer - TB820D / FLXA402T
• Pressure Transmitters

 Chlorination Injection
• Turbidity Analyzer - TB820D / FLXA402T
• Pressure Transmitters
• Free Available Chlorine Analyzer - FC800D / FLXA402T
• Magnetic Flowmeters

 Cartridge Filters
• Conductivity Analyzers & Sensors 
• Turbidity Analyzer - TB820D / FLXA402T
• Pressure Transmitters
• Magnetic Flowmeters
• Free Available Chlorine Analyzer - FC800D / FLXA402T

Desalination

03     Water & Wastewater Solutions Water & Wastewater Solutions      04

SEA WATER REVERSE OSMOSIS (SWRO) DESALINATION

Sea Water
Intake Transfer

pump

First stage
racks

Clean Water 
Distribution RO Reject

Water

Intake
basin

Coagulation & 
flocculation basin

Coagulant

Dual media
filters

Cartridge 
filters

Flocculant Chlorination

Buffer 
tank

Second stage 
racks

Recovery 
turbine

High 
pressure

pump

Transfer
pump

DecarbonaterStorage tank

Chemical
Injection

Transfer
pump

 High Pressure Pump
• Pressure Transmitters
• Vibration Sensors – Sushi Sensor XS770A
• Magnetic Flowmeters

 First & Second Stage Racks (Membrane Filter)
• Turbidity Analyzer - TB820D / FLXA402T
• Pressure Transmitters
• Magnetic Flowmeters
• Conductivity Analyzers & Sensors 
• Free Available Chlorine Analyzer - FC800D / FLXA402T

 Recovery Turbine
• Vibration Sensors – Sushi Sensor XS770A
• Magnetic Flowmeters

 Buffer and Storage Tanks
• Level Transmitters
• pH/ORP Analyzers & Sensors 
• Conductivity Analyzers & Sensors 
• Free Available Chlorine Analyzer - FC800D / FLXA402T
• Temperature Transmitters

 Chemical Dosing
• pH/ORP Analyzers & Sensors 
• Conductivity Analyzers & Sensors 
• Coriolis Flowmeters
• Free Available Chlorine Analyzer - FC800D / FLXA402T

Pump Monitoring & Predictive Maintenance
• Vibration Sensors – Sushi Sensor XS770A
• Data Logging & AI Anomaly Detection – GA10

Success Story

SCADA 
SYSTEMS

FAST/TOOLS, CI Server
Collaborative Information (CI) Server enables
digital transformation across multiple
facilities by unifying data with disparate
formats and protocols into valuable,
actionable information.
High performance, high capacity, and broad

scalability
Open architecture and platform

independence – on-premise or in the Cloud
 Simplified deployment and version

management to minimize TCO
 Advanced HMI and mobile device support

HYBRID 
PLC/RTU

STARDOM
STARDOM is a high-performance, 
autonomous controller that is compatible 
with a wide range of SCADA systems. 
 For applications that demand high 

availability, redundant CPUs and 
networks are options. 
 IEC 61131-3 programmable
 Provides integral alarm management, 

thin-client HMI, historian, and special 
applications such as gas flow computing

A new municipal water treatment plant was designed to produce 300 L/s (25,920 m3/day) of clean water. Soon after the plant started 
operation its production capacity was steadily increased.  

The customer selected Yokogawa’s process automation system as a one-stop solution which includes the SCADA (Supervisory Control and 
Data Acquisition) system, STARDOM network-based control system, and various field instruments. To meet urgent water demands, 
Yokogawa was asked to deliver a solution within just three months. This included the entire project from product supply to 